FHHEX
PARTS BOOK



HE/CONTENTS

m;ﬁ—\i?ﬂ}’}} ! Machine body-"'

B9, SRR P Bood imechaismessssmemmmmmrismoomntos
C 2, BRI 7 Foed mechanigmessss--s-sesmsamromsanmsmsimaieninocs]]
Cd, ERACE 1 Faad iRecHAnIEHT s~ s rare b tar i e 1
D1 EEEE 7 Work clamp lifter mechapignyssesrsersemenien]
D 2. JFEES 7 Work clamp lifter mechanismesssssescaramenainn]

D3, dplk3EE / Work clamp lifter mechanismss-srrressrmemmeerene |9

B. FRIEE / Lower shaflt mechanismes=s-sesrsesersmcsennsananna: 21

F. f H—ETJTFJJ-%E o Tubrication e e s e 33
G. #wWHEdEE / Threading mechanismersrsrererssrerserirmrarereed]
H. ARAE 7 Bobbin winder mechanismesssssrrererrenereenne 29

PIEEAEE / Thread wimmer mechanismesrsrrmrrrerrereeierees3]
FEEHE .  Thread wiper mechanismesssseerseaerrranian]

J

K

L. PR 7 Tension release mechanigmess«resesrerersreeeinenl
PR/ Air pressure mechanismreserseeesereressininnain 30
G

AT AR/ Power supply equipment mechanismes«++«»-- 41
S, LA 7 Motor mechanismesssrees i g3
T, Bi#% % 7 Foot switch pedal mechamismesressermmrasensenn 45
7o M 7 AcCeasoriggresssareersrriermairin i i e s 4]

Ga. T »;_i;'gﬁ\—-* ‘}{'4{? / (}augc parts |G CLER R T e PP PR PP PP PP PP PR |

i

~1



C I: S: B#ABEW / Solenoid-type work clamp lifter
A ZEERHER / Prneumatic-type work clamp lifter




A . HL{EER 4 / Machine body




A. Hl4E#B4r/Machine body

Fs

5

BEHS

HE
No. Part. No. Ref. No. TR NG OF PARTS Amt. #iE
1 41703001 SA4594001 |%hE U BUSHING U 1 T1310
2 41729001 117608001 | FF i DOWEL PIN 1
3 41722001 SA4596001 |HRIYZE 20-15 RUBBER CAP 20-15 1
4 41722002 117931001 |#173E 13.5 RUBBER CAP, 13.5 1
5 11722003 104821001 |# 1% 10.5 RUBBER CAP, 10. 5 3
6 41711050 SA4597001 | Hikz R MOTOR COVER R 1
7 504038 062061016 [#2%] M6X10 SCREW PAN M6 10 4
8 41711051 SA4598001 | Tk L MOTOR COVER L 1
9 504038 062061016 [M2£] M6X10 SCREW PAN M6X10 4
10 41701001 SA4600001 | ik FACE PLATE 1
11 41722004 104449001 |# 3 15.5 RUBBER CAP, 15. 5 ]
12 41712003 SA4601001 [FIfR A F-PLATE PACKING 1
13 504038 062061016 [##%] M6X10 SCREW PAN M6 10 3
14 41712004 SA4603101 | KhEHisE SHUTTLE RACE COVER !
15 41712005 SA6272001 | KHEH drdE4H D SHUTTLE RACE COVER HOOK D 1
16 $02031 004300513 |WEAT M3 X5 SCREW, PLAT M3X5 9
17 41712006 SA3264001 | fiagE} NUT PLATE 1
18 4171220200 SAG207001 |ErsE HINGE 1
19 N01013 021300103 |#HF M3 STEPPING COVER 2
23 41712007 SA3200101 | HRZE B4 s THREAD TAKE-UP COVER 1
24 $04079 062401006 24T M4 X 10 SCREW PAN M4X10 1
25 41712008 SA4604001 | [F] B i STEPPING COVER 1
26 417530012 SA3306001 |Brigsl 7-3 SHOULDER SCREW, 7-3 1
27 41728020 120265002 | ¥ 5% HE SPRING WASHER 1
28 41728035 507350002 |4 WASHER PLAIN 1
29 41711005 $36475000 |WRE] M5 SCREW, M5 1
30 41737001 $36924001 |%EbRid MARK, INJRY 1
CHT LA <For Japan only>
31 41737002 SA2040001 [E{EHRbRS (F/9%)  |LABEL, CAYTION JPN/END 1
HTEHALLA {For Except Japan>

31 41737003 SA2040001 J#AFEFE AR 1/ 38)  |LABEL, CAYTION CHN/END 1
32 41737004 S37060001 | Heihidzid LABEL, GROUNDING 1
33 41722009 S20164001 |#E73E 13 RUBBER CAP, 13 1
34 41712009 502445001 | §4588 FINGER GUARD 1
35 41728025 025350332 P48 13.5 WASHER PLAIN L3.5 2
36 41712010 SA4605001 | HLL$EFT HEAD REST 1
37 417530037 542446001 |BEAE M6 X 14 BOLT, SOCKET (S/P_WASHER) M6 X 14 4
38 504075 062300506  |h24T M3X5 SCREW PAN M3 X5 4
39 41722006 SA6194001 ¥4 H7FE 26 RUBBER CAP 26 1
40 41722007 $44010001 | % 11.5 RUBBER CAP 11.5 2
41 41722008 SAB441001 |B ) s RUBBER CAP 2
42 41722009 S20164001  |#§R7%E 13 RUBBER CAP 13 1
43 41722013 104450101 |#E73E 8 RUBBER CAP 8 2




B . L3k - $H4TF35 & / Upper shaft and needle bar mechanism




B. _b#h « #4738 /Upper shaft and needle bar mechanism

g AdfFE B2E45 HE ,
No. Part. No. Ref. No. FHAFBHE HAME G- BARTS Amt. HiE
1 41702001 SA4606001 | F#h UPPER SHUFT 1
2 4170501100 | SA3499001 | dkssmALLL: CRANK ROD ASSY 1
3 S05124 018501636 |18 M5X 16 BOLT SOCKET M5X 16 2
4 41724001 SA4172001  |iE5HHhA& K15X18%14 |NEEDLE BEARING:BLUE g
4 41724001 SA4173001 |7E%F4hak K15% 18X 14 |NEEDLE BEARING:BLACK 2
4 41724001 SA4174001 |4l K15X18%14 |NEEDLE BEARING:GRAY 2
4 41724001 SA4175001 |J&%H4h7& K15X 18X 14 |NEEDLE BEARING:YELLOW 2
5 41703002 SA3206001 [HhA& L BALL BEARING BUSH 1
6 B10014 SA4179001 |7k 6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005 SA4180001  [#hAk R-6904DDU BALL BEARING 6904DDU 1
8 510018 §23651001  |[El 4] M6X0. 75-6  |SET SCREW _SOCKET (FT)M6 X 6 2
9 41703002 SA3206001 |z E BALL BEARING BUSH 1
10 B10012 SA4177001 _|&h7& 6004DDUNR BALL BEARING 6004DDUNR 1
11 $10018 S23651001 |[F5EM84T M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 5
12 41703004 SA4608101  [#E3k G JOINT G 1
13 B10013 SA4178001  [HhA& 6204DDUNR BALL BEARING 6204DDUNR 1
14 $10018 $23651001 [[E5E#EE] M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 4
15 417530002 $25235001 [##%] M8 SCREW, M8 1
16 41704001 SA4609101 [ AT I G THREAD TAKE-UP CRANK G 1
17 510018 S23651001 |l #8E] M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 4
18 41712133 110367001 [#v/# 8 WASHER, PLAIN SPECIAL 8 1
19 4170501200 | SA6182001 |HHHFEFF4LE FK THREAD TAKE-UP LEVER FK SET 1
20 417517003 SAZ958001 [M#4T M5X6 SCREW FLAT M5X6 1
21 $09019 012500536 [#24] M5X5 SET SCREW SOCKET (FT)M5< 5 1
22 S04078 062400816 [I24T M4 X8 SCREW PAN M4 X8 1
23 417514001 145465001 [#2£] SM3. 57-40X 6L SCREW SM3. 57-40 X 6L 1
24 510019 012060636 [24] M6X6 SET SCREW SOCKET (FT)M6 X6 1
25 41709001 142211001 [k SLIDE BLOCK 1
26 41709002 SA3528001 |2 B SLIDE BLOCK GUIDE 1
27 S05118 018401636 |##¥: M4 X 16 BOLT SOCKET M4X 16 2
28 41702002 SA4622001  |&HFF NEEDLE BAR 1
29 417515002 144458001 |47 SM3.57-40X4.5  |SET SCREW, SM3. 57-40X4. 5 1
30 41703005 SA4666001  |#HFHEHE UK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001  [FHESHE D NEEDLE BAR BUSH D 1
32 40319006 *P. 67 ks NEEDLE 1
33 12411002 S38713100 |4 FAN 1
34 504078 062400816 [#25] MAX8 SCREW PAN M4X8 3
35 10325010 SAG108001 [th4E R PULLEY GEAR R 1
36 $09019 012500536 [##%] M55 SET SCREW SOCKET (FT)M5 X5 2
37 11702003 SA1626001 | F§&E PULLEY SHUFT 1
38 41703007 SA4627001 | F§cdhTE PULLEY BUSH 1
39 41727001 SA4628001 | Higaes PULLEY SPRING 1
40 41703008 SA4629001 | b b s PULLEY BASE 1
41 P03027 047401242  [FaFRY 4x12 PIN SPRING ROLL AW4 1
42 41725002 SA4624001 | e PULLEY GEARL 1
43 $09019 012500536 [#2£] M5X5 SET SCREW SOCKET (FT)M5X5 2
44 510018 S23651001 | 5EMBE] M6X0.75-6  |SET SCREW SOCKET (FT)M6X 6 2
45 41711001 SA4630001 | H4¢ PULLEY 1
46 S04079 062401006 [4B%] M4X10 SCREW PAN M4 10 3
47 41728024 SA5158001 [#:/& L4 WASHER PLAIN L4 3
48 510019 012060636 [MZET M6X6 SET SCREW SOCKET (FT) M6 X 6 1
49 S05124 018501636 [4F#: M5X 16 BOLT SOCKET M5 16 4
50 41712011 SA5230001 [fRiE4E 2 FRIES WHEEL 2 2
51 417530021 062401016 [WRE] M4X10 SCREW PAN M4X10 3
52 S09041 012060536 [##E] M6 X5 SET SCREW SOCKET (FT)M6 X5 1




C1. E# ¥ E / Feed mechanism




Cl. %4 E /Feed mechanism

Fs ATHS SEHS = ,
No. Part. No. Ref. No. UL NOE "0 EnBTS Amt. Laid
1 41701002 SA5229101  [3%AT B Ee 4L FEED BRACKET ASSY 1
P 41724006 SA1637001 [X-1M A X-LM GUIDE 2
3 S05114 018301436 [#FHE M3 X 14 BOLT SOCKET M3X 14 15
4 41701003 SA4635101 [ARE (0 FEED BRACKET X 1
5 $05113 018300636 [dZ44 M3 X6 BOLT SOCKET M3X6 8
6 502032 061300616 [#E%E] M3 X6 SCREW FLAT M3 X6 8
7 41709004 SA4636101  [{LREREH (X) X-SENSOR PLATE 1
8 502032 061300616 [#ZE] M3 X6 SCREW FLAT M3 X6 2
9 41709005 SA4641001 | Bzt 7 44 X-BELT HOLDER 1
10 505116 018400836 [1Zf: M4X8 BOLT SOCKET M4 X8 2
11 41735001 SA1649001 |X-GT M X-GT BELT 1
12 41712012 SA4640001 | H# a2 B (X) X-BELT HOLDER PLATE 1
13 505116 018400836  [#Z# M4x8 BOLT SOCKET M4xX8 2
14 11702004 SA1639001 |fEfHEEh (V) V-BALL SPLINE i
15 BOG006 076000600 [EkHliz& 6000VV BALL BEARING RADIAL 6000W 1
16 41728001 $20356001 |°F#E 10 WASHER PLAIN 10 1
17 H03008 048100142 |5hAH 4R Cl10 RETAINING RING EXTERNAL C10 1
18 4173500200 | SA4638001 |X-FiksiH{E X-LEFT PULLEY 1
19 510019 012060636 |B24] M6X6 SET SCREW SOCKET (FT)M6 X6 1
20 B06007 076806606 |EkHI & 6806VV BALL BEARING 6806VV 2
21 101004 048420242 [FLAH#4B c42 RETAINING RING EXTERNAL C42 2
292 41701004 SA4642001  [X—Fb K s X-PULLEY BRACKET 1
23 505124 018501636 [#Z4#: M5X 16 BOLT SOCKET M5X 16 2
24 W01009 025050236 | E M5 WASHER PLAIN M5 2
25 4173500300 SA4643001  [X-Ai S LE X-RIGHT PULLEY ASSY 1
26 41728001 $20356001 |*F#E 10 WASHER PLAIN 10 1
27 B10015 SA4647001 |EREH7R 6900Z7ZNR BALL BEARING 6900ZZNR 2
28 41702005 SA4648001 | X—4 57 ik X-PULLEY FULCRUM SHAFT 1
29 $10019 012060636 [#Z£] M6 X6 SET SCREW SOCKET (FT) M6 X 6 2
30 41712013 SA4650001 |V-1&E#R Y-SENSOR PLATE 1
31 S05119 018402036 |#EHE M4X20 BOLT SOCKET M4X20 2
32 41724007 SA4651101 [Y-1M Hin) Y-1M GUIDE 2
33 41728002 SA1652101  [Y-1M v H Y-LM SPACER 2
34 502032 061300616 [#24] M3X6 SCREW FLAT M3 X6 16
35 505119 018402036 [HEF: M4 20 BOLT SOCKET M4 X 20 8
36 W01006 025040236 | 'F#E M4 WASHER PLAIN M4 8
37 W02008 028040246 |3 E 2-4 WASHER SPRING 2-4 8
38 11709032 il CLAMP H-POSITION 2 T1310
39 505119 018402036 [IE#: M4 20 BOLT SOCKET M4 X 20 2 T1310
40 41711062 [ 5 B 1I0LDER PLATE 2
41 41726020 SA5220001 [T ADJUST PIN 4
42 509005 012030536 [i#%] M3 X5 SCREW FLAT M3xX5 4




C2. ix#l#E / Feed mechanism




C2. iXFk3EH /Feed mechanism

Fs s SEMNS e
No. Part. No. Ref. No. TR NAME OF PARTS Amt. #IE
1 505111 018062036 | B2 M6X 20 BOLT SOCKET M6 X 20 4
2 41725003 SA4653001  |X—iEAn kit X-FEED GEAR 1
3 510019 012060636 [42%] M6X6 SET SCREW SOCKET (FT)M6 X 6 2
4 B10015 SA4647001 |ER#Hfi#& 6900ZZNR BALL BEARING 6900ZZNR 2
5 417250041 SA1651001  |Y—2EA7 thi e Y-FEED GEAR 1
6 S10019 012060636 [#4]T M6X6 SET SCREW SOCKET (FT)M6 X6 2
7 B10015 SA4647001 |Bk#iHk 6900ZZNR BALL BEARING 6900ZZNR 2
8 105033 048080342 |#4[E E8 RETAINING RING E8 1
9 4173501100 SA4655101  [V-$E40 {4 Y-PULLEY ASSY 1
10 510019 012060636 [BZ%] M6 X6 SET SCREW SOCKET (FT)M6 X6 2
11 41703009 SA4658001  |Y-FEHh& Y-PULLEY COLLAR 1
12 41702006 SA4659001 |Y-TRzh%H Y-PULLEY DRIVING SHAFT 1
13 41701005 SA4661001  [V-HHLE Y-PULLEY BRACKET 1
14 B10015 SA4647001 |BRElzR 6900ZZNR BALL BEARING 6900ZZNR 2
15 4173502100 | SA4655101 [JERE 2 1F Y-PULLEY ASSY 1
16 510019 012060636 [4RE] M6X6 SET SCREW SOCKET (FT) M6 X 6 2
17 41702007 SA4662001 |Y-F& 3 sidih Y-PULLEY FULCRUM SHAFT 1
18 41735005 SA4663001 |Y-GT Rz Y-GT BELT 1
19 41712014 SA4664001 |V-Hzaly 37 424 BELT SUPPORT PLATEY 1
20 41712015 SA4665001 |Y—FE AR V-BELT WORK CLAMP PLATE 1
21 505116 018400836 |#Ze M4X8 BOLT SOCKET M4 X8 4
22 417530304 SA2972001  |HE4E M6X 20 BOLT SOCKET (S/P WASHER) M6 X 20 2
23 505119 018402036  [82# M4X BOLT SOCKET M4 X 20 4
24 41711061 SA4667101 |sEHiE COVER RAIL 2
25 41712017 SA4671001 |3 (R) FIXATION R 1
26 41712018 SA4672001 | (L) FIXATION L 1
27 417530021 062401016 [ERE] MAX10 SCREW FAN M4X 10 12
28 417530009 062400416 [B84T M4 X6 SCREW FAN M4 X6 4
29 4171201900 | SA4860101 [Wi#ift R INSIDE COVER R ASSY 1
30 4171202000 | SA4861101 |P9aséifd L INSIDE COVER L ASSY 1
31 4171202100 | SA4670101 |4hasHfE OUTSDE COVER ASSY 2
32 41711002 SA4673001 [V ¥R iE BELT COVER Y 1
33 417830025 0A5401006  |HE4e CHrH ) M4 X 10DB[SCREW PAN(S/P WASHER) M4X10 2
34 41712022 SA4675201  |4Eh#R AUXILIARY PLATE 1
35 41722010 SA4677101  |#hBhAR 1 AUXILIARY PLATE CUSHION 10
36 417515003 $23849001 [#24] M4X12 SCREW M4 X 12 10
37 N01015 021400216 [/SfUREE M4 NUT 2 M4 10
38 41712023 SA4676001  [FMIhHR 374 AUXILIARY PLATE BRACKET 6
39 417530037 S42446001  [iE4 M6 X 14 BOLT SOCKET (S/P WASHER) M6X 14 6
40 41712024 SA6434001  [#hBhHREAE U SUPPORT PLATE GUIDE U 2
41 41712025 SA6435001 | ¥hEhERIZAE D SUPPORT PLATE GUIDE D 2
42 417530035 $55484002 |4 (HrH ) M5 10  |BOLT SOCKET (S/P WASHER) M5 10 4
43 417530037 542446001  [iZFr M6 14 BOLT SOCKET (S/P_WASHER) M6X 14 4
14 41722011 SA1679101 |daris BELLOW 1
45 41712026 SA4680101 [ 3 R BELLOW PRESSER R 1
16 41712027 SA4681001 |kparis 4 F BELLOW PRESSER F 1
47 41712060 SA4682001 |#RiigHt BELLOW NUT 2
48 504036 062300416  [U2E] M3 x4 SCREW FAN M3X4 4
49 $04080 062400416 [i24] M4 X4 SCREW FAN M4 X4 4
50 41730041 SA4820201 kb BiksA{F X PULSE MOTOR ASSY X 1
51 41712029 SA4684001 | Dk itk MOTOR BRACKET PLATE 1
52 S05048 018401036 |WE4T M4>10 BOLT SOCKET M4 X 10 4
53 41725005 SA3707001 [Iahiks 16 GEAR 18 1
54 509041 012060536 [#24] M6X5 SET SCREW SOCKET (FT)M6 X5 2
55 41730042 SA4823101 |kt Bikei{E ¥ PULSE MOTOR ASSY Y 1
56 41712029 SA4684001 [ Thik w3 MOTOR BRACET PLATE 1
57 $05048 018401036 [MR4] M4X10 BOLT SOCKET M4X10 4
58 41725005 SA3707001 |%kzhiki%e 16 GEAR 16 1
59 509041 012060536 [#RE] M6X5 SET SCREW SOCKET (FT)M6 X5 2
60 417530037 542446001 |i#: M6x14 BOLT SOCKET (S/P WASHER) M6 x 14 6
61 41712030 SA6306001 |5 iR COVER_CONNECT PLATE 1




C2 . % #1488 / Feed mechanism




C2. iXk%EH /Feed mechanism

s

AR

BEMS

g

No. Part. No. Ref. No. FbFEH NAME UF PARES Amt. i
62 417515006 S23418002 |#EE] M4 X5 SCREW M4 X5 2
63 41728012 118735001 [#h WASHER 4
64 41737005 SA4224001 [FEFS 30X40 MARK ATTENTION 30X40 2
65 41712100 SAG450101  |4ihk s7 4L BEARING HOLDER BASE 1
66 505121 018501036 |82 M5 10 BOLT SOCKET M5X10 2
67 4171210100 SAG451101  |dhz& =7 4Rei BEARING HOLDER ASSY 2
67 41712101 SA6449001  |Hh7RSZ4E BEARING HOLDER 2
67 41724005 PLEREAE 126 BALL BEARING 126 1
68 505048 018401036 [42E] M4 10 BOLT SOCKET M4 X10 2

10



C3. &% E / Feed mechanism

< B#= / For Solenoid type >

-8 ¥

31 —(@Ti

n\zz 1y 1ii 14
24 b
T,

i
L]

1



C3. &k E /Feed mechanism (T1310)

s

AT

ZEMs

. —N

H
No. Part. No. Ref. No. T am MIME; OF Batde Amt. i
HLERD {For Solenoid type>

1 41701006 SA4686101 | FEIHIE WORK CLAMP I
2 41711007 SA4687101 [#gih SLIDER 1
3 H03008 048100142 |4 A#4ME CL10 RETAINING RING EXTERNAL C10 1
4 41712031 SA1688001 [dEdRsras SUPPORT SLIDER 1
5 41726001 SA1689001 |TEH ¥ 4 SUPPORT SHAFT SLIDER 1
6 H03018 048040142 | %hFH % C4 RETAINING RING EXTERNAL C4 2
7 41712032 SA4690001 [EHIEE R WORK CLAMP LIFTER LEVER R 1
8 41712033 SA4691001 [T L WORK CLAMP LIFTER LEVER L 1
9 41702012 SA4692001 | i IR #14 WORK CLAMP LIFTER SHAFT 1
10 510019 012060636 [iZ4] M6X6 SET SCREW SOCKET (FT)M6X 6 1
11 103006 048080142 [HhTIk C8 RETAINING RING EXTERNAL C8 1
12 41712133 110367001 [#pE 8 WASIIER PLAIN SPECIAL 8 1
13 41708002 SA3231001 [%FE B SET SCREW COLLAR B 1
14 509041 012060536 |#84T M6X5 SET SCREW SOCKET (FT)M6 X5 2
15 41712034 SA4696001 [i&4f CONNECTING ROD 2
16 41702021 SA4693001 |3 EE LR HIA SPRING HOLDER SHAFT A 1
17 417530003 SA4697001 |BHIE4T M5 SHOULDER SCREW M5 2
18 41702009 SA4694001 |90 EE 4R SPRING HOLDER SHAFT B 1
19 510019 012060636 |24 M6X6 SET _SCREW _SOCKET (FT) M6 X 6 2
20 41727002 SA4695001 |33 SPRING LIFT 1
21 41712035 SA4698001  |iEdEdR CONNECTING LINK 2
22 417512002 SA4700001 | 3AEREEEY WORK CLAMP SPRING HOLDER 2
23 N01017 021500216 [FSAIBRE M5 NUT 2 M5 2
24 41727003 SA4701001 |3 % WORK CLAMP SPRING 2
25 41712036 SA4702001 |IEBHEEFT R WORK CLAMP LIFTER LEVER R 1
26 41712037 SA4703001 [JEIHEF L WORK CLAMP LIFTER LEVER L 1
27 41702012 SA4692001 | 1< K1 FT-40 WORK CLAMP LIFTER LEVER L 1
28 S10019 012060636 |#5] M6X6 SET SCREW SOCKET (FT)M6 X6 1
29 H03006 048080142 |HhH 41 C8 RETAINING RING EXTERNAL C8 1
30 41712133 110367001 |35 8 WASHER PLAIN SPECIAL 8 1
31 41708002 SA3231001 |5 B SET SCREW COLLAR B 1
32 509041 012060536 [4ZE] M6X5 SET SCREW SOCKET (FT)M6 X5 2
33 41712038 SA4699001 |5Efr STOPPER 9
34 505120 018500836 [iAF: M5 X8 BOLT SOCKET M5X8 4
35 W01009 025050236  [“F B M5 WASHER PLAIN M5 4
36 %02001 028050246 |3 &4 2-5 WASHER SPRING 2-5 4
37 4170901300 SA4863001 [JEII S maifE A WORK CLAMP GUIDE A ASSY 1
38 417515003 $23849001 [BE4T M4X16 SCREW M4X 16 2
39 4170901400 | SA4864001 [HBSm4iff B WORK CLAMP GUIDE B ASSY 2
10 417530034 555482001 [BE4% (HFERFE) M4<14  |BOLT SOCKET (S/P WASHER) M4 14 4
41 4170901500 | SA4712001 [Hs Wit shaif R WORK CLAMP SLIDER ASSY R 1
42 4170901600 | SA4714001 |FEN{HTEREH{E L WORK CLAMP SLIDER ASSY L 1
43 41724002 SA4706101  [FERHIEY B2 204 WORK_CLAMP RETAINER ASSY 4
44 41712039 SA4708001 |FEMH WORK CLAMP 1
45 417530036 $55485001 W24 C(HrHAMED M5 12  [BOLT SOCKET (S/P WASHER) M5X 12 2
16 509009 012501031 [EZ£] M5 10 SET SCREW _SOCKET (FT)M5 % 10 2
47 NO1017 021500216 |75 fAUBEE M5 NUT 2 M5 2
48 417520001 SA4709001 |5 A7 BHZ4ET SHOULDER SCREW 2
49 41712040 SA4866101 |E#RZAME 1310 WORK CLAMP 1310 ASSY 1
50 417830035 $55484002 |12 CHFHWE)D M5X10  [BOLT SOCKET (S/P WASHER) M5X%10 2
51 L02006 017501616 [ig# M5X16 BOLT M5X 16 4
52 W01009 025050236 | *F# 4 M5 WASHER PLAIN M5 4
53 W02001 028050246 [gaFE#E 2-5 WASHER SPRING 2-5 4
54 41712041 SA4715001  |i%BHE 1310 FEED PLATE 1310 1
55 417530035 $55484002 824 CHF44ME)D M5 10 [BOLT SOCKET (S/P WASHER) M5 10 2

12



C4 . =138 / Feed mechanism

< Z[E= / For Peneumatic type >

< HF 326G /| For 326G > |
40
46 399 E_

~
[=5)
(55

47

13



C4. 2ERIZEHE /Feed mechanism

55 ATFHS MG HE
No. Part. No. Ref. No. LR NAME: OF PARTS Amt. i
1 41701006 SA4686101 [HERIE WORK CLAMP 1
2 41702011 SAA717001 |Gt CYLINDER SHAFT 1
3 S10019 012060636 |PEET MEXS6 SET SCREW SOCKET (FT)M6X 6 2
5 41730035 SA4719001  |SETALEE R ATR CYLINDER ASSY 2
6 HO3019 048050142 |54 C5 RETAINING RING EXTERNAL €5 2
7 41709012 SA4720001  |frdE sk CYLINDER JOINT 2
8 41726002 SA4721001 |SUELHESLH CYLINDER JOINT SHAFT 2
9 103003 048060142  |4h/H14E C6 RETATNING RING EXTERNAL C6 4
10 41712042 SA4722001 | FEMIHE RUAUED WORK CLAMP LIFTER LEVER R AIR 1
11 41712043 SA4723001 |FEMIIA L(SJE) WORK CLAMP LIFTER LEVER L AIR 1
12 41712044 SA4724001 | FEMEAT (SR WORK CLAMP LIFTER SHAFT AIR 2
13 417530033 $55479001 |W#e ClHydps) M4<X8  [BOLT SOCKET (S/P WASIIER) M4X8 D
14 41702012 SA4692001 | B BEE AT 4 WORK CLAMP LIFTER SHAFT 1
15 S10019 012060636 [#84] M6X6 SET SCREW SOCKET (F'T) M6 X 6 1
16 H03006 048080142 |#hH+4E C8 RETAINING RING EXTERNAL C8 1
17 41712133 110367001 |#p 8 WASHER PLAIN SPECIAL 8 1
18 41708002 SA3231001 |2 B SET SCREW COLLAR B 1
19 $09041 012060536  [B24T M6X5 SET SCREW SOCKET (FT)M6 X5 2
20 4170901300 | SA4863001 [HBSmfE A WORK CLAMP GUIDE A ASSY 1
21 417515003 $23849001 [#24T M4X16 SCREW M4 X 16 2
22 4170901400 | SA4864001 |FEM'FmZH{E B WORK CLAMP GUIDE B ASSY 2
23 417830034 $55482001  |WEER CHEEEE D) M4><14  [BOLT SOCKET (S/P WASHER) M4X14 4
24 4170901500 | SA4712001 |ERIHEHRALE R WORK_CLAMP SLIDER ASSY R 1
25 4170901600 | SA4714001 |IERFERAA{E L WORK_CLAMP SLIDER ASSY L 1
26 41724002 SA4706101  [JEJHIEIR 2 4F WORK CLAMP RETAINER ASSY 4
27 41712045 SA4725001 |FEH R WORK CLAMP R 1
28 417530036 $55485001 [WE#: CH54REED) M5X 12 [BOLT SOCKET (S/P WASHER) M5X12 1
29 $09009 012501031 |#24T M5X 10 SET SCREW SOCKET (FT) M5 X 10 9
30 NOL017 021500216 |7SHilEEE M5 NUT 2 M5 2
31 417520001 SA4709001 |Efr B4 SHOULDER SCREW 2
32 41712046 5A4726001 |IEM L WORK CLAMP L 1
33 417830036 S55485001 |WEe (4D M5 12 [BOLT SOCKET (S/P WASHER) M5X12 1
34 $09009 012501031 |#24T M5X10 SET SCREW SOCKET (FT)M5 X 10 2
35 NO1017 021500216 |/ RE M5 NUT 2 M5 2
36 417520001 SA4709001 |Efr gLl SHOULDER SCREW 2
< T1310> <For 1310>
37 41712047 SA4868101 |IE#R4AL{4 1310R WORK CLAMP 311R ASSY 1
38 41712048 SA4869101 | JEARAL{F 13101 WORK CLAMP 311L ASSY 1
39 417830035 $55484002 |WEAE (HF4AME)D M5 10 [BOLT SOCKET (S/P WASHER) M5 10 4
40 L02006 017501616 |¥FE M5X16 BOLT M5X16 4
41 W01009 025050236 | P8 M5 WASHER PLAIN M5 4
42 W02001 028050246  [sAs i 2-5 WASHER SPRING 2-5 4
43 41712049 SA4715001 |i%EHE 1310 FEED PLATE 311G 1
44 417830035 $55484002 [Wgke (HFE4FE) M5X10 [BOLT SOCKET (S/P WASHER) M5X10 2
<HTF2210> {For 2210>
45 41712050 SA4870101 |E#RZAME 2210R WORK CLAMP 2210R ASSY 1
46 41712051 SA4871101  |IERRAAME 22100 WORK CLAMP 2210L ASSY 1
39 417530035 S55484002 [#Z4e CHFEL[B) M5 10  [BOLT SOCKET (S/P WASHER) M5X10 4
40 L02006 017501616 |##: M5X16 BOLT M5 16 4
41 W01009 025050236 | Fi s M5 WASHER PLAIN M5 4
42 W02001 028050246 |33k 2-5 WASHER SPRING 2-5 4
44 417830035 $55484002 |WEE: CHF4EME)D M5 10  [BOLT SOCKET (S/P WASHER) M5X10 2
A7 41712052 SA4852001 |iXEME 2210 FEED PLATE 2210 1

14



D1 .3#/E% & / Work clamp lifter mechanism

12
/‘

15



D1. #HEHEE /Nork clamp lifter mechanism

Fs A5 BEMNS =
No. Part. No. Ref. No. Fifr R MAVE-QF: PARTS Amt. I
] 41710001 SA4759001 | M STEPPING CLAMP CAM 1
2 41705001 SA4760001  [FEHF STEPPINGCLAMP CON. ROD |
3 41728003 SA4763001  [H[E WASHER STEPPING CLAMP CAM 1
4 B06008 623033000 [fhiAk 6805V BALL BEARING 6805VV 1
5 510018 $23651001 |l = kB4 M6X0. 75-6  [SET SCREW SOCKET (FT)M6 X6 2
6 504035 062400616 [M2E] MAX6 SCREW PAN M4 X6 2
7 41726003 SAA761001 |FEE 4 ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 [EE ROLLER STEPPING CLAMP 1
9 41728004 SA4302001  [HhE WASHER 2
10 N01021 021060106 [dZF} M6 NUT 1 M6 1
11 41709017 SA4764001 |FEW R STEPPING CLAMP ARM R 1
12 102032 017061216  [I#F M6X12 BOLT M6X12 1
13 41702013 SA4765001 [JE% T STEPPING CLAMP ARM T 1
14 $10019 012060636 [I2%] M6 X6 SET SCREW SOCKET (FT) M6 % 6 1
15 510018 523651001 | b8%] MBX0.75-6  [SET SCREW SOCKET (FT)M6 X6 1
16 41703011 SA4766001 [JEEHHE T BUSH STEPPING CLAMP F 1
17 41703012 SA4767001 [JEEHHE R BUSH STEPPING CLAMP R 1
18 41712053 SA4768001 |IFIHGEFE A STEPPING CLAMP LINK A 1
19 417530007 SA4769001 [Bri#E] 6 SHOULDER SCREW 6 4
20 504036 062300416 |U24T M3 x4 SCREW PAN M3 X4 4
21 41712054 SA4770001 | [MI &R B STEPPING CLAMP LINK B 1
22 41712055 SA4772001 | [A]EREEHT STEPPING CLAMP LINK 1
23 41726004 SA4773001  |JBeATEN SHAFT STEPPING CLAMP LINK 1
24 510019 012060636 [12%] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
25 $09006 012400436 [dBE] M4 x4 SET SCREW SOCKET (FT)M4 X 4 1
26 41709018 SA4777001  [BEIER STEPPING CLAMP LIFTER LINK 1
27 41702014 SAA771001 [HEEEHE 4N SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 SA2161001  [H[E WASHER 1
29 H03006 048080142 |§hFE {4k c8 RETAINING RING EXTERNAL C8 1
30 510019 012060636 [#2%] M6X6 SET SCREW SOCKET (FT)M6 X6 1
31 509006 012400436  [d24] M4 x4 SET SCREW SOCKET (ET) M4 X 4 1
32 41709019 SA4779001 | [a] B HHFT STEPPING CLAMP LIFTER 1
33 41703013 SA4781001 42 THFTHE %6 ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001 | HEtEN ROLLER 1
35 41702015 SA4780001 32 THT 4 SHAFT STEPPING CLAMP LIFTER 1
36 510019 012060636  [124] M6X6 SET SCREW SOCKET (FT)M6 X6 1
37 502039 $25310101  [W2%] M4 SCREW FLAT M4 1
38 41702016 SAAT75001 R TIHEAT STEPPING CLAMP LIFTER ROD 1
39 417512003 SA4853001 |#RT1EMEL JOINT STEPPING CLAVP LIFTER 1
40 4170500200 | SA2663001 [#ESLALE R BALL JOINT ASSY 2
41 N01012 021060306 [N FEE M6 NUT 3 M6 2
42 417516001 SA3227001 [WZkf M6X0. 75 NUT (FT) M6 1
43 417530008 SA4776001 [ErdzET SHOULDER SCREW 1
44 417512005 $32462001 [E¥IRETE M6 SHOULDER SCREW B M6 1
45 L01007 017065002  [#ZH#: M6X50 BOLT M6X50 1
16 N01021 021060106 [d2F} M6 NUT 1 M6 1
47 41709020 SA4778001 [Js BTk PRESSER BAR CLAMP 1
18 S05116 018400836 |#E#: M4X8 BOLT SOCKET M4x8§ 1
49 129530003 SAL174001 [ 15l M14 PESSER ADJUSTING SCREW M14 1
50 129516001 SAL175001 [JHA5UERE M14 ADJUST SCREW NUT 1
51 41727004 SA5300001 |55 PRESSER BAR SPRING 1
52 41702017 510112001 |56 5 5t PRESSER BAR SPRING GUIDE 1
53 41703014 SA5301001 [saggerss COLLAR PRESSER BAR SPRING 1
54 41703015 SA2195001  [Hs BT PRESSER BAR BUSH 1
55 509041 012060536 [HZ4T M6 X5 SET SCREW SOCKET (FT)M6 X5 1
56 41702018 111466101 [ HBAHF PRESSER BAR 1
57 41716001 *P, 67 JEJHI WORK CLAMP 1
58 417515011 S13399001 |#ELT SM3.57X12 SCREW SM3.57x12 1
59 41728032 151439102  [# & WASHER 1

16



D2 .#3E% & / Work clamp lifter mechanism

< B#= / For Solenoid type >

17



D2, HRIEMEEE MNork clamp lifter mechanism (T1310)

INT]
o |ttt | Tt | Emmam A OF PARTS | i
HLRERD <{For Solenoid type>
1 41724004 SA4729001 [HHATHEIE SLIDE BUSH 1
2 505048 018401036 [#24£] M4X10 BOLT SOCKET M4X10 4
3 41712056 SAA731001  |JEEIFEFHRALLE WORK CLAMP LIFTER PATE ASSY 1
1 11712057 SA1734001 | ds4R E SEAT E 1
5 504080 062400416 |#25] M4 X4 SCREW PAN M4 X4 1
6 41709021 SA4736001 | IEJIHE THAT WORK_CLAMP LIFTER LEVER 1
7 41726006 152744001 %Y PIN 1
8 41709022 102630001 | HB$RA-I5 Bt NEEDLE BAR GUIDE SLIDE BLOCK 1
9 41702019 SA4737001 [$EFHHTEH B WORK CLAMP LEVER SHAFT B 1
10 $10019 012060636 |I24T M6X6 SET SCREW SOCKET (FT)M6 X 6 1
11 41728001 520356001 |T-#p4 10 WASHER PLAIN 10 1
12 1105033 048080342  |#4H# L8 RETAINING RING E8 1
13 510019 012060636 |#2E) M6X6 SET SCREW SOCKET (FT)M6 X6 2
14 41729002 118208001 |y DOWEL PIN 1
15 41712058 SA4738001 | FEBHRTHT WORK CLAMP LIFTER PATE ASSY 1
16 417520010 SA3438001 |EBHERET SHOULDER SCREW 2
17 41727005 SA4739001 | PRESSER BAR SPRING 1
18 41701008 SA4741101 | SikpE MOTOR BRACKET 1
19 41712063 SA4742001 | R Sik bt WORK CLAMP MOTOR PLATE 1
20 505121 018501036 [### M5X10 BOLT SOCKET M5X 10 2
21 41730043 SA4826201 | Bkpp ik P PULSE MOTOR ASSY P 1
22 41730044 SA4828001 |Thikimsk P MOTOR HARNESS P 1
23 505048 018401036 [WB4] M4X10 BOLT SOCKET M4X10 4
24 41725009 SA4743001 |BRE) P54 WORK CLAMP DRIVING GEAR 1
25 510019 012060636 |WEE] M6X6 SET SCREW SOCKET (FT)M6 X 6 2
26 41702020 SA4744001 [ =7 N WORK CLAMP FULCRUM SHAFT 1
27 B10015 SA4647001 |ER%fi& 6900ZZNR BALL BEARING 6900ZZNR 2
28 H03008 048100142 |4liF 4k C10 RETAINING RING EXTERNAL C10 2
29 504035 062400616 |#24T M4 X6 SCREW PAN M4 X6 1
30 W01001 025040236 -5 pE M4 WASHER PLAIN M4 1
31 41725010 SA4745001 |t WORK CLAMP CAM GEAR 1
32 510021 016061031 [I2£]T M6X10 SET SCREW SOCKET (CN) M6 X 10 1
33 S10019 012060636  |#245] M6X6 SET SCREW SOCKET (FT)M6 X6 1
34 41710002 SA4746001 | MEE WORK_CLAMP CAM 1
35 41724017 $35079000 [#% 3X11.8 NEEDLE ROLLER 3X11.8 1
36 510021 016061031 |#4] M6X 10 SET SCREW SOCKET (CN) M6 X 10 1
37 510019 012060636  |m4] M6 X6 SET SCREW SOCKET (FT)M6 X6 1
38 4170301700 | SA4747001 | H<BJE hidss WORK CLAMP H-POSITION DOG 1
39 S05115 018400636  |W2 e M4 X6 BOLT SOCKET M4 X6 1
40 41702025 SA4748001 | HEJAIREL WORK CLAMP LEVER SHAFT 1
41 $10019 012060636  |I24T M6X6 SET SCREW SOCKET (FT)M6 X6 1
42 41709023 SAG210001 | 1a] BBk sh 1 STEPPING W-CLAMP DRIVING LEVER 1
43 41702022 SA3441001 | HH W-CLAMP LIFTER ROLLER SHAFT 1
44 B04026 070696800 |4h#& R 69677 BALL BEARING RADIAL 696ZZ 1
45 41728005 109763001 |4 JASHER 1
46 509019 012500536  |W24T M55 SET SCREW SOCKET (FT)M5X5 1
47 41709024 SA4750001 | IEIBEBNAT WORK CLAMP DRIVING SHAFT 1
48 41702022 SA3441001 |3 EEHh W-CLAMP LIFTER ROLLER SHAFT 1
19 B04026 070696800 &l R-6967Z BALL BEARING RADIAL 696ZZ 1
50 41728005 109763001  |#FE WASHER 1
51 509019 012500536 |M2ET M55 SET SCREW SOCKET (FT)M5X5 1
52 41728001 520356001 |FAE 10 WASHER PLAIN 10 1
53 41712061 SA4752001 | i ELE WORK CLAMP CAM STOPPER 1
54 504035 062400616 |#25T M4X6 SCREW PAN M4X6 2
55 41712062 SA4753001 | AL Rk B4R WORK CLAMP SENSOR PLATE 1
56 504035 062400616 |WRE] M4 X6 SCREW PAN M4 X6 2
57 $10019 012060636 |W25T M6X6 SET SCREW SOCKET (FT)M6 X6 1
58 41737005 SA4224001 [FEEFFS 3040 MARK ATTENTION 30%40 1
59 S05110 018061236 |24 M6X 12 BOLT SOCKET M6 X 12 2

18



D3 .#5/E% & / Work clamp lifter mechanism

< Z=EX / For Peneumatic type >
15—8 8—8

19



D3, HREMEEE Work clamp lifter mechanism

AR,
Mol |t [T wmtran NASE OF PARTS o | #2
EERD {For Penumatic type>
1 41701008 SA4T41101  |ThikEE MOTOR BRACKET 1
2 41712063 SA4742001 [T JEI 5 iA 4 WORK _CLAMP MOTOR PLATE 1
3 505121 018501036 [iZH: M5X 10 BOLT SOCKET M5X 10 2
4 41730043 SA1826201 | kb ik il{t P PULSE MOTOR ASSY P 1
5 41730044 SA4828001 | Thikimik P MOTOR HARNESS P 1
6 $05048 018401036 [iz#> M4x 10 BOLT SOCKET M4 10 4
7 41725009 SA4743001 [UKshikde WORK CLAMP DRIVING GEAR 1
8 $10019 012060636 [IZET M6X6 SET SCREW SOCKET (FT)M6 X6 2
9 41702020 SA4744001 | FE RIS A5 WORK CLAMP FULCRUM SHAFT 1
10 B10015 SA4647001  |EREMZR 6900ZZNR BALL BEARING 69007ZZNR 2
11 HO3008 048100142  |HhAIT4RE Cl10 RETAINING RING EXTERNAL C10 2
12 504035 062400616 [IE4] M4 X6 SCREW PAN M4 X6 1
13 W01001 025040236 | "F# e M4 WASHER PLAIN M4 1
14 41725010 SA4745001 [MhiE ik WORK CLAMP CAM GEAR 1
15 510021 016061031 [#2%T M6X10 SET SCREW SOCKET (CN) M6 X 10 1
16 $10019 012060636 [URET M6 X6 SET SCREW SOCKET (FT)M6 X 6 1
17 4170301700 | SA4747001 [HsMIIE Aiith WORK_CLAMP H-POSITION DOG 1
18 505115 018400636 [ M4 X6 BOLT SOCKET M4 X6 1
19 41702025 SA4748001 | FE BT WORK CLAMP LEVER SHAFT 1
20 510019 012060636 [#2%] M6 X6 SET SCREW SOCKET (FT) M6 X 6 1
21 41709023 SA6210001 | IR KA T STEPPING W-CLAMP DRIVING LEVER 1
22 41702022 SA3441001 |3 IR 5 Hh W-CLAMP LIFTER ROLLER SHAFT 1
23 BL0015 070696800 |47k R-69677 BALL BEARING RADIAL 696ZZ 1
24 41728005 109763003 [ [&] WASHER 1
25 509019 012500536 [IZ%] M5 X5 SET SCREW SOCKET (FT)M5 X5 1
26 41712062 SA4753001 [ JIAE R 3E R WORK CLAMP SENSOR PLATE 1
27 504035 062400616 [T M4X6 SCREW PAN M4 X6 2
28 41737005 SA4224001 [FEERTS 3040 MARK ATTENTION 30340 1
29 S05110 018061236 [lzH: M6x12 BOLT SOCKET M6 X 12 2
30 41722012 159163000 |#gE3E 29 RUBBER CAP 29 1
31 41722003 104821001  [#73 10.5 RUBBER CAP 10.5 2
32 PO1011 118550001 |54 g4 PIN DOWEL 1
33 41708004 SA4757001 [EE SET SCREW COLLAR 1
34 $10019 012060636 [IZE] M6 X6 SET SCREW SOCKET (FT) M6 X 6 2
35 510019 012060636 [1Z%] M6 X6 SET SCREW SOCKET (FT)M6X 6 1

20



E . TH%EE / Lower shaft mechanism

B . i
o

oo K

s
\5 3

6—@

g |

2 L&)\)& |
s
-

21



E. F##®E /Lower shaft mechanism

Fg

A

E = dia]

B

No. Part. No. Ref. No. THA B NAMEROE EAktn Amf:i LAt
L 11753001 1 842226001 |ER8RE] SHOULDER SCREW 1
2 417516001 SA3227001 (L W6 x0. 75 NUT (FT 46 1
3 AL72501 ) SA3228101 {3=hiNde ROCK GEAR ]
1 AL7T02027 SATRI001  {s#Ehhideih ROCK GEAR SHAFT I
3 11708002 543231001 {®@ B SET SCREW COLLAR B 1
6 509011 012080636 |ME4] Wex5 SET SCREW SOCKET(FT)¥E X5 2
7 41708005 543233001 =@ SET SCREW COLLAR 1
8 SI0018 523651001 {Mm¥8% Wax0.75-6  [SET SCRTE SOCKET (FTIME X5 2
g 316019 012060636 J8BE] W6 X6 SET SCRFW SOCKET (FT)ME X6 %
10 4170202800 | 544783001 | Fiasi{r LOWER SHAFT ASSY 1
11 505019 012500536 84T M55 SOT SCRER SOUKET(FTIMG X5 1
12 4176319 SABZ18001 | Fiafle I{WER SIATT RUSI 1
13 S1001% 012060636 18247 W6 <6 SET SCREW SOCKET (FTIME 6 1
14 411702029 5A3238101  jda e T4l ADJUSTING STUB 2
15 41722015 OR1O03670  |OWE P 0 RING PW3 2
16 11701009 SABZ20001 K BEMIMLEME G SHUTTILE RACE BASE ASSY G 1
17 41712150 502429201 |IEHIH ER SHUTTLE RACE THREAD GUIDE 1
1% 417515007 544199001 |e84] M3x4 SCREW M3 x4 2
19 4172601500 1 SA3241001 A4 [ 24 S-RACE BASE SETTING CLAW 2
20 41727006 152684101 (RE COMPRESS1ON SPRING 2
21 WO1002 026030236 3R W3 WASHER PLALN M3 2
22 504082 062300616 {BAE] M3x6 SCREK PAN M2X6 2
23 41723013 153050000 {mEs S—RACE BASE PELY 2
29 41723025 3A9986001  {i@Ts 1-360 FELT 1.-360 2
30 510019 DI2060636  |BEE] W6 X6 SET SCREW SOCKET (FTIME X6 1
31 HOB032 048070342 |35 b7 RETAINING RING BT 1
32 41718001 5A3284101 {#EFE D DRIVER D 1
33 505122 018501232 8 w512 BOLT SOCKET MAX12Z 1
34 41718002 #P. 66 HHEER SHUTTLE RACE BASE 1
35 4171801790 %, 66 A BOBBIN CASE ASSY 1
36 41727015 0, 66 ETHE TENSLON SPRING 1
37 417530005 *1, 66 WRAT SCHEW 1
38 41727016 =, 66 [t e ey ANTE-SPIN SPRING 1
30 41718004 %P, 66 ®is BOBBIN 1
40 41703020 53283101 {HEE R SET SCREW COLLAR R 1
41 509019 012500536 |B4T wox5 SET SCREW SOCKET(FT)M5 X5 1
42 4171801800 #, 66 o 4 SHUTTLE BOOK 1
43 12923018 $32857001 {148 44 1=400 WICK 44 1=400 1
44 41713027 SAR2TEO0L  (%hE BUSH |
15 41713024 SAS2TE00L A SPACER COLLER 2
465 41724008 A RBX12X 1 NEEDLE BEARING 2
17 AL729005 iRy RETAINING RING 2

22



F . #tiliE8 4% & / Lubrication

PN
= 55’—@%}»&%

D))
=D

23



F, fthiEg3EE /Lubrication

g AdE S X5 HE
No. Part. No. Ref. No. TfEHH NAME OF BARTS Amt. it
1 417530022 SA3244001 [#B4T SET SCREW 1
2 41712065 SA4785001 |l e CRANK_COVER 1
3 S04038 062061016 [884] MEX10 SCREW PAN M6 X 10 3
4 11712066 SA4787001 | ik iR CRANK WICK PLATE 1
5 S04035 062400616 |42E] M4 X6 SCREW PAN M4 X6 2
6 11723008 SA5291001 |Himh#k 1=90 FLAT WICK L=90 1
7 41723005 SA4786101 |yhEh FELT 1
8 41712067 SA3503201 | T Ah#h i 48 LOWER SHAFT WICK SUPPORT 1
9 41723006 SA3504201 | FAEATE ImEL LOWER SHAFT GEAR FELT 1
10 S05115 018400636 |12 M4X6 BOLT SOCKET M4 X6 2
11 41712068 SA4788001 [{iim 4 WICK SUPPORT 1
12 504035 062400616  |1BET M4 X6 SCREW PAN M4 X6 1
13 41723008 SA6593001 [Fhyizk L=180 FLAT WICK L=180 1
14 41723026 SA5292001 [3hek 2.5 L=780 WICK L=780 1
15 12921002 S07459100 [JME &3 &5 L=240  |0IL TUBE L=240 1
16 12921002 SA6576001 [JHEF &3X &5 L=210  |0IL TUBE L=210 1
17 41712069 SAG087001 |3k il WICK SUPPORT 1
18 41712070 104567101 |k S WICK SUPPORT 1
19 4171100300 [ S49992000 |30 g OIL GAUGE WINDOW ]
20 4171100400 152948001 |15 OTL GAUGE WINDOW 1
21 12921002 S50529000 [ME ¢3X &5 =330 |0IL TUBE L=320 1
22 12921002 S07459100 |3 $3X &5 =240  |OIL TUBE L=240 1
23 12923018 SA5292101 [iligk 4X4 1=680 WICK L=680 1
24 12921002 S53175000 [JhE &3X &5 L=450  |0IL TUBE L=450 1
25 12921002 SA5072001 |34 &3X &5 L=120 |0IL TUBE L=120 1
26 12923019 S45849000 |iM&k 6X6 L=300 WICK 6X6 L=300 1
27 41723011 S09043000 |3hfk FELT 4
28 12923018 549982000 |iHi#k 44 L=100 WICK 4x4 L=400 1
29 12921002 S48189000 [#%E &3X &5 L=280 |0IL TUBE L=280 1
30 41712071 SA3246001 | i %e {48 GEAR WICK SUPPORT 1
31 41723031 SA3280001 |3k GEAR FELT 1
32 41712072 SA4789101 [ih&Ede B LOWER SHAFT WICK SUPPORT B 1
33 504033 062060816 |#2%] M6X8 SCREW PAN M6X8§ 1
34 41712073 145547001 | [ml3l A5 TUBE HOLDER 1
35 S04035 062400616 [4] MAX6 SCREW PAN M4 X6 1
36 12923018 S49957000 |k 4x4 L=T00 WICK 4x4 L=1370 1
37 12921005 SA4791101 [yh4F o4X o6 L-620 |0IL TUBE L=620 1
39 41711014 149547000  [J&HR CORD HOLDER 4N 1
39 41711015 525567000 |H#kk #8 CORD HOLDER #8 1
40 417530025 0A5401006  [Ig ¥y (A 5V M4 X 10DB|SCREW PAN(S/P WASHER) M4 X 10 2
41 41711016 525664000 |zt #6 CORD HOLDER %6 1
42 417530025 0A5401006 2> (HFEEE) M4 X 10DB|SCREW PAN(S/P WASHER) M4X10 5
43 41712074 SA5259001  [iha% OTL COVER 1
45 417530021 062401016 |4Z4T M4x10 SCREW PAN M4 X10 5
46 41736001 S38265000 |[F kL L TERMINAL L 1
47 41722016 142274101 | FE 4.2 RUBBER CAP 4.2 1
50 12921003 SA6263001  [yh4F & 3X &5 [=320  |0IL TUBE L=320 1
51 4172302100 | SA6260001 |ahEs&l{l: FELT ASSY 1
52 41723009 S00400000 [k & 2.5 L=200 WICK 2.5x%200 1
53 12921002 SA6579001 [3hEF &3X &5 L=110  |0IL TUBE L=110 1
54 41736002 SA5339101 | hMEST 0IL FEEDING PIPE 1
55 41711015 525567000 |rgksk #8 CORD HOLDER #8 3
56 41712075 SA3242001  |alEi 4 FELT HOLDER 1
57 417515009 $44924001 |[FzE#EET M3X5.5 SCREW M3X5.5 2
58 41711012 SA3274101 [y T4 FELT HOLDER 1
59 417815010 S47307001 [#H4E]T M3 X4 SCREW M3 4 2
60 12921002 SA6577001  [Jh%F &3X &5 L=300 |0IL TUBE L=300 1
61 41711017 552907000 [HHEEE #10 CORD HOLDER #10 1
62 41723014 SA6572001 [3h&k 1.=140 WICK L=140 1
63 41712110 SA6581001 [JREEIR L WICK SUPPORT L 1
64 41723024 SA6583001 | JEckRalEe L FELT BEDL 1

24



F . 4thiEE % & / Lubrication

25



F. ftyhiEigE /Lubrication

=N

5 A ZENT =
No. Part. No. Ref. No. FutrEH NAME F"TARES Amt. wiE
65 504035 062400616 |BAE] M4 X6 SCREW PAN M4 X6 3
66 02008 028040246 |#aSHE 24 WASHER SPRING 2-4 3
67 41712130 SA6582001 itk R WICK SUPPORT R 1
68 41723018 SA6581001 |EMRIME:L R FELT BED R 1
69 502039 $25310101 [MR%] M4 SCREW FLAT M4 3

26



G . &% 8/ Threading mechanism

27



G. FEIEE /Threading mechanism

Fs AFMHS BEHS Y& ;
No. Part. No. Ref. No. TR MAME: G, POsTS Amt. i
1 41712077 SA3250001 |idZE S in) A ARM THREAD GUIDE A 1
2 504030 062500616 |#B4] M5X6 SCREW PAN M5 6 1
3 41712078 SA4333001 |id#k S 1A B ARM THREAD GUIDE B 1
4 504030 062500616 |#B4] M5X6 SCREW PAN M5 6 1
5 41712079 SA6391001 [id#k3% C ARM THREAD GUIDE C 1
6 504030 062500616 [##%] M5X6 SCREW PAN M5X6 1
7 41702030 153049001 | ifi4k S 4T UPPER_THREAD GUIDE STUD 1
8 41713001 SA3254001 |Jeék i TENSTON BRACKET 1
9 41713002 *P. 66 W THREAD TAKE-UP SPRING 1
10 41713003 SA3255001 |44k TENSION STUP 1
11 129530013 $31032001 |EZRHEAF TENSION NUT 1
12 41713005 159805001 |Je4k IE# TENSION DISC PRESSER 1
13 41713008 145446001 |Jesk4 DISC TENSION 1
14 417515012 100402004 | [4] 52 1841 SM3. 57 SET SCREW SM3. 75 1
15 417510004 SA4143001 |#B4T M6X6 SET SCREW (FT) M6X6 1
16 41702031 S12699000 | kALR4Y TENSION RELEASE PIN 1
17 41713007 SA3256001 | JesEkrEh A TENSION STUD A 1
18 41713006 145446001 |4t DISC TENSION 2
19 41712080 159224001 |85y THREAD GUIDE ARM 1
20 41726014 *P, B7 ELATER S 1) NEEDLE BAR THREAD GUIDE 1
21 41712082 SA3258001 |f[4THhEL S W D N-BAR BUSH THREAD GUIDE D 1
22 41203018 152881001 | #&vA-H188 40 NEEDLE COOLER ASSY 1
23 $10019 012060636  [B4] M6X6 SET SCREW SOCKET (FT) M6 X 6 1
24 41223043 152883000 |jHEN 8X15.5 FELT 8X15.5 1
25 41213008 152884001  |id &Rk NEEDLE COOLER THREAD GUIDE 1
26 409511017 062670412 |#H4T SM3. 57-40X4 SCREW PAN SM3. 57-40 X 4 1
27 41713009 100136001 | Jeskin TENSION NUT 1
28 41713010 SA4146001 |35 SUB TENSION SPRING 1
29 41713011 S12441001 | 1l-z5) 34 i WASHER 1
30 41713012 #P, 66 Je bk I TENSLON SPRING 1

28



H . % %3 & / Bobbin winder mechanism

29



H. #£35E /Bobbin winder mechanism

ATF

BEHS

Fs e
No. Part. No. Ref. No. SRS BEME, OF PARTS Amt. Lais
1 41701010 SA4795001 [Tz TOP COVER 1
2 41702033 SA3290001 |54 Ttk SHAFT BW-LEVER 1
3 509019 012500536 [W8E] M5X5 SET SCREW SOCKET (FT)M5X 5 1
4 41709026 SA3291001 | H£k Ty BOBBIN WINDER LEVER 1
5 11702034 SAALTI001 | ¥4 SPRING HOOK 1
6 41712084 152936001 [#4f¥ PLATE SPRING 1
7 41712085 152937001  |#H WASHER 1
8 504077 062350616 [i#4] M3.5X6 SCREW PAN M3.5%6 1
9 W01015 159486001 |34l WASHER ]
10 HO5006 048050342 |#44 E5 RETAINING RING E5 1
11 41702035 SA3293001  |#&£% RIN4hH STUD B-WINDER 1
12 41709027 SA1984001  |His R B i BOBBINPRESSER ARM 1
13 S01081 062401216  [W84T MAx 12 SCREW PAN 41X 12 1
14 41712086 SA3294001 [HE M BOBBIN PRESSER 1
15 417515006 $23418002 |WE4T M4X5 SCREW M4 X5 1
16 41709028 SA3295001  [F#k RN CLAW B-WINDER ]
17 509006 012400436 |BEE] M4 X4 SET SCREW SOCKET (FT)M4 X 4 2
18 41727007 510438001 | SPRING TWIST ]
19 H05006 048050342 |34H E5 RETAINING RING E5 2
20 41708025 SA4796001  [38f SPACER COLLER 1
21 41702036 SA3296001 |#£kH BOBBIN WINDER SHAFT 1
29 41703021 SA3297001  |#:4: 28 WHEEL B-WINDER 1
23 41722017 120448001  [#% 7 18 BOBBIN WINDER RUBBER BAND 1
24 509006 012400136 [WRET MA x4 SET SCREW SOCKET (FT) M4 X4 2
25 W01015 159486001 |4 WASHER 2
26 41711063 SA1988001 | .l BOBBIN SUPPORT 1
27 41727008 510268001 |7 ¥ SPRING 1
28 41702037 SA3298001 [ 1l-ah#h STPPER SHAFT B-WINDER 1
29 41719001 SA3299001 |4 )] KNIFT 1
30 504030 062500616 |WEET M5X6 SCREW PAN M5X6 1
31 1291301100 | SA1994101 |##k 2%kt BOBBIN WINDER TENSLON ASSY 1
32 12913007 145446002 | Jesk4 DISC TENSION 2
33 12927016 100401022 | Jesk g 3 TENSION SPRING 1
34 129530013 S31032001 |JRZkasf TENSION NUT 1
35 12928014 512441001 | i-50HvE WASHER 1
36 S09019 012500536 |i#%] M5X5 SET SCREW SOCKET (FT)M5X5 1
37 504038 062061016 |¥24T M6X 10 SCREW PAN M6 10 6
38 41704002 SA4TI7101  [HLRWENH DRIVING WHEEL B-WINDER 1
39 S10018 $23651001  |I4]5E84T M6X0.75-6  |SET SCREW SOCKET (FT) M6 X 6 2

30



J. Y1 E / Thread trimmer mechanism

= = 40
51
/
G r
é—SZ

E.\38
@\‘ 46
Y 36 47
\@41 %
0=t
o J @@

23—

31




J~ 1% ® /Thread trimmer mechanism

2= AR SEGT = .
No. Part. No. Ref. No. S NAME:-GF PARTS Amt. &
1 41710003 SA3301101 |1k 4 THREAD TRIMMER CAM 1
g S10018 $23651001 | sE R84 M6X0.75-6  [SET SCREW SOCKET (FT)M6 X 6 2
3 41712087 SA4798001 | FEpEEk R SETTING PLATE SOLENOID 1
1 41730001 SA5135001 | 1714k A i 1k THREAD TRIMMER SOLENOID 1
5 1.02031 017400802 |W ke M1X8 BOLT M4X8 2
6 W02008 02804102416 | EEE 2-1 WASHER SPRING 2-1 2
7 W01001 025040236  [“FEE M4 WASHER PLAIN M4 2
8 41702038 SA3307001  [HEpiikdT SOLENOID LEVER 1
9 509006 012400436 |MRE] M4 x4 SET SCREW SOCKET (FT)M4 X 4 1
10 41722020 154599000 | H Bk 2k 5 yrh # ) SOLENOTD CUSHION 1
11 41728033 502445001  [#a] WASHEWR 1
12 11211005 504159000 283 1M BAND 1M 1
13 117530035 $55484002 |WEAR (H54ARE) M5 10 [BOLT SCREW SOCKET(S/P WASHER)MG X 10| 2
14 41712088 SA4799001  |4RE) k- PUSHING LEVER D-LEVER 1
15 417830012 SA3306001 [BrlgeT 7-3 SHOULDER SCREW 7-3 1
16 4171211100 SA3309101 |14 3K T £ 1 TR-DRIVING LEVER 1
17 41703022 SA3310001 [V COLLAR TR-TRIMMER 1
18 41702034 SA3311001 [k sesl COLLAR SHAFT ]
19 417512009 $46903001 [#84T MAX5 SET SCREW M4X5 1
20 H05029 048040342 |4 E4 RETAINING RING E4 1
21 41702040 SA3315001 [HIZE4T V THREAD TRIMMER RODV 1
22 1170500300 | $32465001 [kl BALL JOINT ASSY g
23 NO1021 021060106  [iH}E M6 NUT 1 M6 2
24 417512005 $32462001 [BrUgETB M6 SHOULDER SCREW B M6 1
25 NO1012 021060306 [/ ity M6 NUT 3 M6 1
26 S10018 $23651001 | 54l M6X0.75-6  [SET SCREW SOCKET (FT)M6 X 6 1
27 41703023 231071001 |4hZE 8x15 BUSH 8 15 1
28 41702041 SA3312001 | BR=0HT S dh GUTDE SHAFT 1
29 41727009 SA3313101 |#0% SPRING COMPRESSTON |
30 41722018 154596000 [ bl CUSHION 1
31 417512005 $32462001 |BEHZETB M6 SHOULDER SCREW B M6 1
32 NO1012 021060306 [7SfIURFE M6 NUT 3 M6 1
33 417510003 S25475101  |WBEl M6X 19 SET SCREW M6 19 1
34 NO1021 021060106  |WZEF M6 NUT 1 M6 1
35 41712089 SAA546001 | DIERATHE V THREAD TRIMMER LEVER V 1
36 41712090 SA3317001 |BIEEALFT H THREAD TRIMMER LEVER H 1
37 41712091 SA4801001 |¥714k#F H THREAD TRIMMER ROD H 1
38 4170500300 | 532465001 |f53L414F BALL JOINT ASSY 2
39 NO1021 021060106  [MZE} M6 NUT 1 M6 2
40 417512005 532462001 [BHZETB M6 SHOULDER SCREW B M6 1
41 NO1012 021060306 |/ FlERE M6 NUT 3 M6 1
42 41702042 SA3319101  [DJZRFLATHA SHAFT TR-TRIMMER LEVER 1
43 41728023 SA4545001 [ A SPACER 2
44 103006 048080142 [+ C8 RETAINING RING EXTERNAL C8& 1
45 S10019 012060636 [WBE] M6X6 SET SCREW SOCKET (FT)M6 X6 2
46 41712092 SA3320101 |4 EEEY SPRING HOOK 1
47 41727010 SA3321001 |4 & (i SPRING EXTENSION 1
48 505123 018501236  [m#ke M5X 12 BOLT SOCKET M5x12 1
49 W02001 028050246 [ EAEE 2-5 WASHER SPRING 2-5 1
50 41728028 146354002 [#4)%] 5 WASHER PLAIN 5 1
51 41709029 SA3324001 |5h 7 ke MOVING KNIFE LEVER 1
52 417512007 SA3325001  [PRHRE] 6.35-6 SHOULDER SCREW 6.35-6 1
53 41702043 SA4802001  |#h /4T %h SHAFT MOVABLE KNIFE LEVER 1
54 S10019 012060636  [HZE] M6 X6 SET SCREW SOCKET (FT)M6 X6 1
55 41712093 SA3327101 |[#h T M-KNIFE CONNECTING PLATE 1
56 417$30013 SA4354001 [B¥dZ%] 6-1.8 SHOULDER SCREW 6-1.8 1
57 41715001 SAB157001 |£H45A NEEDLE PLATE A 1
58 4170903000 | SA3330001 |shJJ44F F MOVABLE KNLFE ASSY F 1
59 417530014 SA4518001 | BrigdT MOVABLE KNIFE SHOULDER SCREW 1
60 41728007 SA4519001 |=h 7] [B £ THRUST WASHER 1
61 41728008 S00705001 |&hJJElE MOVABLE KNTFE COLLAR |

32



J . 1438 / Thread trimmer mechanism

i 43 <
& 5 i Q\
43 N
42

33



J. £:%E /Thread trimmer mechanism

Frs

AT

e iR

¥

No. Part. No. Ref. No. FH R NAME OF PARTS it £
62 41728009 SAG297001  [#hH 0.2 M-KNIFE SPACER TO. 2 1
62 41728009 SA3334001 [#H 0.3 M-KNIFE SPACER TO.3 1
62 41728009 SAG398001  [#A K 0.4 M-KNIFE SPACER T0.4 1
63 11719002 SA3335001 [5EJ) F FIXED KNIFE F 1
64 S04036 062300416 |iE] M3 x4 SCREW PAN M3 X4 2
65 W01002 026030236 |#4)& M3 WASHER PLAIN M3 2
66 41712094 *P. 66 EHLIR NEEDLE HOLE PLATE 1
67 417817001 100360003 [U#4]T SM2. 38 SCREW 2
68 502039 525310101 |824T M4 SCREW FLAT M4 2
69 417515008 SA3538001 [#24T M4 x8 SCEW M4 X8 2
70 41712095 SAG273001 | AJiEME i EERY U SHUTTLE BASE COVER 100K U 1
T W02007 028030246 | pE 2-3 WASHER SPRING 2-3 2
72 W01002 026030236 [HA[E M3 WASHER PLAIN M3 2
73 $04036 062300416 |[#84] M3 x4 SCREW PAN M3 x4 2

34



K.#%3 & / Thread wiper mechanism

35



K. %% /Thread wiper mechanism

Fs

ARHT

BEHLS

e
No. Part. No. Ref. No. TIFAH NAME OF PARTS Amt. Laid
1 41730002 SA5208001  |F 12k e gk e 1 TIREAD WIPER SOLENOID ASSY 1
2 41727011 SA1206001 |44k yn & THREAD WIPER SPRING 1
3 41728011 S41205001 [ E WASHER PLAIN 1
4 41726007 525456001 |41 ZEHY PLUNGER PIN 3
5 11712210 SAS217001 (412 do ik & e i T-WIPER SOLENOID SETTING PLATE 1
6 41711011 SA1806001 [ FERERk o5 SOLENOID COVER 1
7 504082 062300616 [WRE] M3 X6 SCREW PAN M3 x4 8
8 41712096 SAS218001  [F12kHl4L AR THREAD WIPER SHAFT BRACKET 1
9 $05116 018400836 [WaH: M4 X8 BOLT SOCKET M4X8 1
10 W01001 025040236 [P s M4 WASHER PLAN M4 1
11 4170204400 | SA1967001 |41k dhan At THREAD WIPER CRANK ASSY 1
12 105029 048040342 [£418 B4 RETAINING RING E4 |
13 41708007 S25454001  |MRL [ SET SCREW COLLAR 1
14 417515005 525279001 [#2%] M3.5-5 SET SCREW (CP)M3.5-5 1
15 41727012 SA2287001 |45 SPRING 1
16 41722019 119097000  |7H 53k SILENT SHEET 1
17 41712097 SA5219001  |$1£6 41 THREAD WIPER ROD 1
18 01024 110735001  [#4}&] WASHER 1
19 HO5002 048030342 |41 E3 RETAINING RING E3 1
20 41712098 S10470101 |47k #l & WIPER 1
21 417515013 060400516 [#Z4T M4 X5 SCREW BIND M4 X5 1
22 41708008 146288001 | 3£k Hh4 ] THREAD WIPER STUD COLLAR 1
23 41728034 S03677001  [H& WASHER 1
24 41730003 SA5213001  [{5 1R FF A STOP SWITCH ASSY 1
25 417530036 $55485001 [Wg4e (HHYE) M5x 12 |BOLT SOCKET (S/P WASHER)M5 X 12 2

36



L. #4238 / Tension release mechanism

37



L. ¥%k3 8 /Tension release mechanism

Fs ATFHS SEHS HE
No. Part. No. Ref. No. TR NAME GF TARTS Amt. i
1 41730004 SA4855001  [FAEE Hi i ZkHY TENSION RELEASE SOLENOID HV 1
2 102031 017400802 [hZ4#: M4X8 BOLT M4X8 2
3 W02008 028040246 [4AEE ] 24 WASHER SPRING 2-4 2
4 W01001 025040236 | P M4 WASHER PLATN M4 2
5 L02036 017401415 |#8# M4X14 BOLT M4 14 1
6 N01024 021400306 |7SAUREL M4 NUT 3 M4 1
7 W01001 025040236 | “FHE M4 WASHER PLANT M4 1
8 41722020 154599000 | Ha ik o ph i Bl SOLENOID CUSHION 1
9 41712099 SA6389001 | gk 223k 4R SETTING PLATE SOLENOID 1
10 11211005 504159000 |#¥ IM BAND 1M 1
11 41702045 SA3347001  |KAZEHT TENSION RELEASE BAR 1
12 H05029 018040342 |$4F E4 RETAINING RING E4 1
13 W01009 025050236 |3 M5 WASHER PLAIN M5 1
14 41727013 SA3348001 |y SPRING COMPRESSION 1
15 41711013 SA3349001 | M {EEkaE SOLENOID COVER 1
16 417530012 SA3306001 |Brigs] 7-3 SHOULDE SCREW 7-3 2
17 41722021 081007070 |0JEIE P7 0 RING PT 2
18 11211005 218859001 |HiZE e M150 BINDER M150 ]

38



P . Z=[£% & / Air pressure mechanism

=
a
2
2
2
!

=
€2

14
@’a\\“‘“"“
=

39



P. FJEIEE/Air pressure mechanism

5 AFMFS BT HE ;
No. Part. No. Ref. No. FHALH NAME: OF FARLa Amt. #IE
CEERAY <{For Peneumatic type>
1 4173001100 | SA5281001 |rpii@4lft 2a SOLENOID VALVE ASSY 24 1
2 40730028 SAB289001 [ AU Mk MANIFOLD2 1
3 10730082 S39116100 |FREHE SY3120-5L0ZD-CA|VALVE SV3120-5L07ZD-C4 2
1 40728003 SAB283001 |VHT % SILENCER 1
5 10730024 SA5282001 |k g AIR VALVE 1
6 417530026 S09228000 |k JOINT 1
10 40730046 SA6573001 | FEhi VALVE 1
11 407512002 153274001 VLA BT SCREW 3
12 41712106 SAB286001 | 4 bl SETTING PLATE VALVE 1
14 417530024 018503036 48 M5X30 BOLT SOCKET M5 30 2
15 41730022 SAS191001 || 1HELk2ELL VALVE HARNESS X2 ASSY 2
16 4073001000 149796001 (451 57 ek AIR HOSE, W/CONNECTOR 1
17 61911006 SA6405001 [44F R AIR TUBE R 1
18 61911006 SA6106001 [F4% L ATR TUBE L ]
28 61911006 SA6405002 [FS4E R ATR TUBE R |
29 61911006 SA6406002 [FS4F L AIR TUBE L 1
19 41711008 SA6407001 | R4 FEPEE 4708 (& 14SPIRAL 4708 1
20 417530015 032422003 [AUESFT M4. 1X20 WOOD SCREW, ROUND 2 Md. 1320 2
21 W01001 025040236 [R5 M4 WASHER PLATIN M4 2
25 41711016 525664000 |HLZE T #6 CORD HOLDER, #6 1
26 417530025 0A5401006  [## CGFERRED MAX10DB|SCREW PAN (S/P WASHER) M4X10 1
27 11211005 228475000 [HLZEJE 1.9x80 FASTENING BAND, 1. 980 3
24 4173003100 | SA5288001 |mEfissH 1 5A SOLENOID VALVE ASSY 5A 1
22 11730032 SAG290001 [HEHEE 5 CORD HOLDER #5 1
23 41730033 $53982000 |tk BLANKING PLATE ASSY 3
3 40730082 $39116100 [Hif#RY SY3120-5L0ZD-C4|VALVE SY3120-5L0ZD-C4 2
4 40728003 SA5283001 |[ii A % SILENCER 1
5 40730045 SA5282001 |5 JsKY AIR VALVE 1
6 417530026 S09228000 |&4E3k JOINT 1
10 40730046 SA6573001 | Fa)ig VALVE 2
11 407512002 153274001 [V i dss B e T SCREW 1
12 41712106 SAB5286001 |1 2kt SETTING PLATE VALVE 9
14 417530024 018503036 [#ZF: M5>(30 BOLT SOCKET M5 30 2
30 41730031 SA5192001 [ 1E:2k5E4L{] VALVE HARNESS X5 ASSY 1

40



Q. ESEm3iE / Power supply equipment mechanism

41



Q. HEEIHLES /Power supply equipment mechanism

Pr =1 HEMNS M5 HE :
No. Part. No. Ref. No. FHIT B MAia0n: BARIE Amt. I
1 41711015 52E567U00  |HikWE o8 CORD_HOLDER #8 3
2 41781014 149547000 [/ CORD HOLDER 4% 1
2 41711015 525567000 [HIERE d43 CORD HOLDER H8 3
4 417830025 OAS401006  [d84E ¢REBRFED M4 X JODBISCREYW PAN(S/P WASHER) M4 > LODB 7
5 4173000500 {  SAM830000 | {EERERAI{E H-FOSITION SENSOR ASSY 2
6 504076 062300816 [#8E] MIXA SCREW PAN M3x3 2
7 417300406 SAZ481000 Ik T LA SWLTCH ASSY MACHINE HEAD 1
4 417530023 OAF301A05  [d3ke CHEERRED M3 < 16DBISCREW PAN(S/PWASHER) M4 X 16D e
g 317530025 OAS401006  [d8kr CHEHE ) M4 > 10DBSCREY PAN (S/PRASHER) M4 X 10DE g
10 41730030 SA4824001 |3 TER UL S HEAD DETECEQR UNLT ASSY 1
11 41730007 SASZ10000  [sipisEiel THREAD WIPER SOLENOLD HARNESS 1
12 41730008 SA3Z14001 [ FRRHRLE STOP SWLTCH HARSESS 1
13 11730009 SASZEL00L  [$RiEek 450 GROUMD WIRE 450 1
14 417830025 OAFA0L006 [0 (8D M4 LODBISCREW PAN(S/P WASHER) M4 X LUDB 1
15 41711025 554482000 |2k #12 CORD HOLDER #12 i
16 41711025 554482000 [FiZkTE #12 CORD HOLDER #12 1
17 417530025 0AF401006  [dBEd CHPHMED M4 X 10DBISCREN PAN(S/D WASHER M4 % L0 2
13 11711019 218859001 [HigksE M150 BINDER %150 2
19 11231005 504159000 |k 1M BAND 1M 1
20 41711009 SABREOT0L | IR 14088 (G ASPIRAL 14085 g
2] 11211005 304159000 |#R3 iy BAND I 2

42



3R 3 E / Motor mechanism

S.

43



S. Bik45 % /Motor mechanism

Fs HEfS BHENS ; = ’
No. Part. No. Ref. No. Fabfi AR BANE. OF: BARTS Amt. #IE
1 AL730047 JB80991001  SIRIAHI{E CDD-430D MOTOR ASSY CDR-430D 1

2 41730048 J03955001  igEek CDD TRUM CID 1

3 309044 014400632 HEE| MAX6 SET SCREW SOCKET (CPIM4 %6 1

4 11730049 J03956001 iM%k 180P36 MAGNET 180738 1

5 41730050 J02957001 IMREEN BREH4E 180P ME SENSOR ASSY 18CP 1

6 513003 OA4300805 il (FIREED M3 XEDA {SCRIW PAN(S/P WASHERIMG X8 1

7 41730051 03858001 1B ERARCDD SHIELD PLATE €DD ]

& 417530017 CA4P61005 IEEFE CHPIAEER) M2, 6> LOISCRER PAN(S/P WASHER)MZ. 6 X 10 3

9 41730052 J044%8001 IENC AR 43082 NEC PCB ASSY 430DH2 1

10 417530018 CAS3ON606 (EEAR CHBIMEE S M3 XEDB {SCREW PAN(S/P WASHER)MA X6 3

11 41712118 JOAZI000T D AG[E] S CDD-10T CORD HOLDER CoD-111 1

12 417530019 OA401005  [EH CTIRE) M4 X 10DAISCREW PANCS/P WASHER) M4 > 10 3

13 41730053 04388001 4R35 5 430D ENCUDER COVER 430D 1

14 513003 OA4300805  {BEFE (HIIA[ED M3XEDA {SCREW PAN(S/P WASHERIM3 X8 3

15 41708003 J04305001 SRR 4300 PULLEY HOLDER ASSY 430D 1

16 309045 O1ER00832  HRRL] MEXH SET SCREW SOCKET (CPIM5X6 2

44



T . B4R 3% & / Foot switch pedal mechanism

< RER / For solenoid type >

s s Al G AL A MM SR A Al GlAAd MMM R i ML LAt

< Z&z { For Pneumatic type >

45



T, B8 X% Foot switch pedal mechanism

B

KATES

BEMY

(=8

=

No. Part. No, Ref. No. FRIEEH BAME: (OF BARTS Amt. #ik
GV e <Far Solenold typer
1 41173001200 | 5A3319101 |BIBE S A TREADLE UINT. A ASSY !
R {For Peneumaiic type>
2 4173004500 | SAG03B0OE  |SFERIREH R 1F 2-PEDAL FOOT SWITCH S¥ ASSY 1
3 1727018 S3816R001  |sH4h SPRING LOMPRESSTION 1030 1
4 41727018 SISL70001 (B FOOT PEDAL SPRING 2
5 41730046 S36260000 1TEE VY PTK RUTTON MTCRO SWITCH VX 3
B 11712115 SARLT4000 | B ik b FOOT PEDAL A
7 41712416 S38175001  [BHIEIPR PROTECTION PLATE PEDAL g
B 41712117 SIBITH10T Ikl SPRING PLATE 2

46



Z . B4 / Accessories

- H //: i For Solenoid type > 100 ue
\u\j_\n\ﬁirj/ L\nga 102 E P98 Lo off) )| ;
t\\«/ T~ 1017} ™ s 4
iﬁ !

T 1 E;ﬂa
IRICIS
Sy
|
120 @
121w
122—®@ |
17 116 114115 | |
e N A LEss
T ST,
)
110 =N

47



Z+ Wi/ Accessories

BE ARES A . B . e ;
No. Part. No. Ref. No. FMAFEH NAGE; OB PARTS put, |
1 41711060 SA4842001  [HikE MIYTOR COVER 1
3 501038 DEZ061016  [8B%) MEX 10 SCRER PAN M6% L0 4
1 1711031 SMBA00L  |PheR 011 PAN 1
3 41711006 I5AA6T001 | B o DUST QTLER 1
5 117530010 037301215 B8 w3z TAPPING SCREW PAN V M3 X i2 2
7 41722005 SA3540001  |#B b5 e g RUBBER_CISHION 3
8 101330010 109714000 |4 NAIL 7
9 116231008 114486002 |9h5 OTIFR 1
1t 20131076 122061001 [dHE M ETRLS ACCESSORY BAG 1
i 20131038 SOETOBA0T  HEL ik STLTCONE 0TI ]
12 41718004 S44633001 [T LAY BORRIN AN 3
13 10319006 *P, 67 HLEHEE A NDEDLE 4APTECE ASSY i
11 40319006 *P, 67 ikas KEEDLE 4
15 11631008 114183002 OI1LR ASSY 1
i6 20131037 $55663001 1 OT1. TANK ASSY |
i 10131004 142443001 [hdR-F 1. 9x5h2 SCREW-DRIVER 1.9 x 52 1
18 1015L003 118837001 |#F 3 4X 70 SCREW-DRIVER 3. 4% 70 ]
14 10131002 101572102 [H-F 55X 190 SCREW-DRIVER 5.6 190 |
20 0131005 107779001 HRE 6XT YRENCH 63T 1
21 41731011 100887001 (TR 820 WRENCH 83X G ]
22 11531003 107780001 [4-F 10x2 YRENCH 10X 12 ]
23 0131007 507783001 LA AMET L5 HEXAGONAL, WRENCIH 1.5 ]
24 20131046 142002001 A MHRT 2 HEXAGONAL WRENCH 2 1
25 30131010 154125001 [PINAETF 2.5 HEXAGONAL WRENCIL 2. 6 ]
26 30131012 142721001 AFAETF 3 HEXAGONAL, WRENCH 3 1
27 20131047 118064001 [RLAHIRE 4 HEXAGONAL WRENCH 4 1
28 20131056 150335001 VW AHIE 5 HEXAGONAL WRENCH 5 1
i) 1015100700 | S40574209  |#BAL4E 4 20T COTTON STAMD ASSY 2DIHE 1
76 30112024 200190001 U EET STAPLE 1020 7
784 40131017 144908001 (#LE HEAD COVER 1
79 SUBORS 032461606 |24 W6 X d4p BOLT SOCKET MEX45 4
82 417530016 (32461606 |7RI85 M4, 5216 WOOD SCREW ROUND 2 Md. 5416 2
83 4121208100 | $44483001 |ERsEiE{E HINGE ASSY 1
g4 41212082 544484001 IR EE BYE GUARD HINGE 1
88 41211005 544485001 AR GYE GUARD l
89 412517004 0616608068  |BEET SM3. 18-40X 8 SCREW FLAT SM3. 18-40X38 2
90 412516012 021660102 [8RfE 3. 18 NUT M3, 18 2
91 41228047 026030237 [EEUE My WASHER PLAIN M3 2
9 412110058 S44486101  [HPBHBEAE A EYE GUARD HULDER A 2
o3 401511022 D62670512  [#RET SM3. 5T-40 X5 SCREK PAN SM3. 57-40 X5 2
94 $04035 BGZ400616  JBEET W46 SCRER PAN M4% 6 9
ub W01024 110755001  [HLfE WASHER A
97 41722034 SA3395001 M N EEEE RUEBER CLSHION g
98 41712131 SAZ392001  [EVY SFAGER ?
99 11726018 SA33BA001 (4L LR PIN 2
100 510019 012060636 [BRE) M6 X6 SET SCREW SOCKET (CPIMG X6 2
101 11712132 843385001 |3l EvEHERE HINGE HOLDER 2
102 $05812 B18066036 188 MGx 60 BOLT SOCKET M5 X 50 A
103 41728030 213650001 | 2 3X8 5X38 WASHER 2. 3% 8. 5 X 38 4
105 NO1021 B21060106 (AL 6 NUT 1 W6 4
106 41722005 SAAGA000L | ZEppig Y 4 RIBBER CUSHION 4
107 41730010 SAMR45001  [EEphs SHOCE ABSORBER £:4S 1
108 41712113 SA4846001  [EE b Bs Il 110L.DER ABSORBER 2
109 41703027 SAR2G1001  [UE SPACTR 1
110 SOB1LT (18061031  [EAE W6 x40 BOLT SOOKET M5 40 1
1il No1621 021060106  [BREL W6 NUT & W6 1
112 41702023 SA4847001 [l T SHART 1] 1
113 510048 012060636 [48%] W6 X6 SET SCREW SOCKET (CPIMGX6 1

48



Z . it / Accessories

89

'| {For Solenoid type >

117 116 114 115
N ;

S el

19
108543

i
20—
12—

1292 @

/1

E 118

110

d 13
I oy 107
TR

49




Z. B /Aceessories

Be | auEfts

BENS

b
FEE

No. Part. No. Ref. No. FHAE T NAME QF PARTS Amt. &L
il4 41702024 S17974001 I D SHAFT D 1
115 411703028 S17975100 (HIEE GS SHAFT COLLAR GAS 9
116 41728018 425080132 (IREE S8 WASHER PLAIN S8 o
17 H0E031 048060342 1BEFB RS RETAINTNG RING F6 2
i18 303112 SAZIBTO0L  HIE4E M6 X 60 BOLT SOCKET M& x50 7
119 F01003 025060236 PEHE ME FASHER PLAIN M8 2
120 41728030 213650001 ML 2. 3X8 538 WASHER 2, 33CR. 528 2
121 F02009 28060246 VEHEILE 2-6 WASICR SPRING 2-6 p
124 501021 QSTUBGI06 IR EE U6 NUT 1 M6 4
CHRBERD For Splenold tvped
123 505112 118755001 HER M6 X 60 BOLT ME X 60 p:
124 FO 10032 025060236 PR M6 FASHER FLAIN Mo 2
123 02009 D2B060246 [T 2-p WASHER SPRING 2-6 %
126 RO10%1 021060106 HERE ME NHT | M6 2
128 41712114 SAB251001  fdidnse ROLDER ABSORBER COVER i
129 417530033 SESATUOGE  BEREY CHEESEED M4 X {BOLT SGCKETIS/1' WASHER) M5 X 32 &

50



Ga . T#HEA—U R / Gauge parts list

ERN f Presser foot

A/ 542843-001 *

B / 8§42844-001

C/542845-001

D/ 542846-001

$5.5

:@¢4

B2

F/157237-001

G/ 158592-001

s

e

B o e

el 3

/®’¢2

B-L / 549448-G01

XA/ 842849-101

f"__l i ¢4

__E $2.5

$t7.# [ Needle hole plate

24 C0.4/ SA3336-001 % | 2.2/ SA5221-001 % | 3.0 C1.5/ SA6222-001 %
b4 ¢ 8
Rl $2.2 5‘"—‘"’
i ¢gﬁ'"§29 T - —b_%‘\ ¢§“‘"T29
ERE it S8 AR EF

The #* symbol is for Standard parts.

51




	零件样本面
	零目录
	零前页
	零1 [转换]
	零2 [转换]
	零3 [转换]
	零4 [转换]
	零5 [转换]
	零6 [转换]
	零7 [转换]
	零8 [转换]
	零9 [转换]
	零10 [转换]
	零11 [转换]
	零12 [转换]
	零13 [转换]
	零14 [转换]
	零15 [转换]
	零16 [转换]
	零17 [转换]
	零18 [转换]
	零19 [转换]
	零20 [转换]
	零21 [转换]
	零22
	零23 [转换]
	零24 [转换]
	零25 [转换]
	零26 [转换]
	零27 [转换]
	零28 [转换]
	零29 [转换]
	零30 [转换]
	零31 [转换]
	零32 [转换]
	零33 [转换]
	零34 [转换]
	零35 [转换]
	零36 [转换]
	零37 [转换]
	零38 [转换]
	零39 [转换]
	零40 [转换]
	零41 [转换]
	零42
	零43
	零44
	零45
	零46
	零47
	零48
	零49
	零50
	零51

